Informalon grven was corect at ime of pnnuing |
However, owang 10 3 (ontimung development programme _ L g 27

KINGCAT CATCHER MOWER P
UM

-
nongcr §oS. W — % | C v ey
5149) v\ Vs Ae
7% 2 o Qe |
lorm:::,:m CO«)VC)r\eK K]
T .
\epel e comvert fom
S fevnd o el dise

ONi\ﬂ S blade bar .y

T send fart 151353

\Q |
%ﬁ) SRIY
@/’x%"go\o%“

Tansct Daechis 60
' 3
rache 1S13CU

Rl (armer 1S qui’
IS1353

Kingcat Industries Lid resenves the nght to aleer O—] S

LRI VTR IR Vo VI . PN



PUMA CATCHER MOWER PARTS LIST

REF
NO.

WA -

0w~ ch

25

PART DESCRIPTION
NO.

750108 Bolt- 1/4 x 1 3/4 :
750796 Pulley 4
751045 Bush - Taper 25mm
751068 Retainer - Threaded
750571 Spindle

750405 Key - Woodruff

750282 Seal - Spindle

750338 Bearing

750819 Spacer - Bearing
750592 Housing - Spindle
750116 Screw - Set M8 x 20
750622 Bolt - U

750625 Guide - Belt

750144 Nul - Nyloc 5/8 NF
750107 Screw - Set M12 x 50
752510 Spacer - FPulley

751049 Adjusler - Pan

750132 Nul - Hex 5/8 NF
750140 Screw - Set M12 x 25
750527 Arm - Connecting Quter
750104 Nut - Nyloc M12
750528 Arm - Connecling Inner
751194 Housing - Deck '
752514 Spacer - Housing
750159 Screw - Grub 1/4 x 1/4

L, 26— 752540 _ Arm--Connecling RIH_—_p/assest

427
28
28
30
3

35
36
37
38
40

-750423—  Roller NnowW QOS>
750424 Axle - Roller Two e
750169 Boll - M10 x 100 SOD
750127 Nut - Nyloc M10 ReO
751300 Blade - Catcher
Also send with Blade:-

751318 x 2 Vane - Blade (Calcher)
750184 x 4 Boll - Cup Head M8 x 20
750102 x4 Nul - Nyloc M8

750264 Blade - Impeller

752513 Washer - Blade —
750168 Bolt- 7116 x 1 1/2 NF ~
750318 Washer - Spring 7/16
750165 Nut - Dome M8

44— 750428 —Chute ~Dischargs— OLlal £n

42

750181 Screw - Set M8 x 16

44———50422 —DefleclorAssy— A8 L S7E

6

750303 Decal - Caulion

47— 750408——-Chule-Fibreglass. OBScL 502
48— —751240—— Ring—Matal 0BSocsrz

49
50

51
52

T

750437 Rivet - Pop A573 - 6x6
750438 Tube - Slainless
751218 "Tube - Stainless (16+P)
751253 Spacer - Arm

750118 Screw - Set M8 x 25

PUMA CATCHER MOWER PARTS LIS

(Continued)

REF
NO.

53
54
55

56

57
58
59
GO
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77

PART
NO.

750116
750151
751189
751199
751252
751198
751262
751245
751261
750102
750128
751188
750208
750156
751257
751259
751243
751260
750219
750181
751244
751241
750195
750196
750141
750171
750459

DESCRIPTION

Screw - Sel M8 x 20

Nut - Nyloc 3/8 UNC

Arm - Supporl RIH 043044
Arm - Suppor R/H (16HP)

Arm - Support /H = £iCar2s
Arm - Support L/H {16HP)
Spacer - Handle

Frame - Flange o<&fac T
Flange - Rubber o35z ¢203
Nut - Nyloc M8

Nut - M8 Hex

Toggle

Pin Split 1/8 x 1 1/4
Washer - Flal M8 x 21

Link CLASLOLAZTTE
Frame Assy - Bag o/&( o0c57%
Handle OB SOLIETE
Chassis - Bag

Nipple - Grease M6 STR

Screw - Set M8 x 16

Calch - Handle

Bag - Catcher o BsocsEr
Latch OB AT
Strike CAS LT T
Rivel - Pop 6-4 Cr3seebved
Rivel - Pop 5-4

Plug - Plaslic 3/4



